
ABSTRACT

WILLIAM S« M'COY.  Use of The Flavor Profile
Method To Solve Taste and Odor Problems In
Water Supplies.  <Under the Direction of DR-
FRAWCIS A. DIGIANO)

The Flavor Profile Method (FPM) was evaluated for use as

a practical tool to aid water managers in controlling
taste and odor in water supplies.  A sensory panel using
students was organised and trained.  Water samples from
throughout the Orange Water and Sewer Authority water
system were analysied by the sensory panel using the FPM.

The FPM is useful in investigating the source of taste
and odor problems and in monitoring the effectiveness of
treatment processes in removing tastes and odors.  The
FPM is effective in eliminating the influence of outside
[...]
stripping on a wide range of synthetic and natural

odorous compounds; all of these methods are  being

evaluated on a bench scale.  Preliminary results, which

do not include treatment by GAC, show PAC adsorption to

be the most effective (3,10).

The results of this study are   to be presented at the 1986

AWWA Annual Conference.  The project director is Dr. I.

H. Buffet at Drexel University (36).

NEATPAGEINFO:id=46E4B88D-953A-42E4-96AA-636223E7C2C6



Chapter 3

EXF^'ERl MENTAL METHOD AND DESI6N

E\C§Bi!!ri§ti9D._.Zor.....Panel__Se5siDn

The work required prior to conducting a panel session

includes:  washing glassware, gathering other materials,

collecting samples, mixing standards, and preparing all

samples -for presentation to the panel.  The glassware

used -for collecting samples and mixing standards were 32

D2. flint glass bottles w/ screw cap (Fisher Scientific #

02-aS3EE).  The caps were Teflon lined.  For odor

analysis, 500 ml Wheaton 900 amber glass bottles w/

ground glass stoppers (Fisher Scientific #02-91SB) were

used.  These stoppered bottles helped to contain the

volatile odorants.  Tinted glass is not necessary; clear

bottles could be used instead.  Plastic cups were covered

by watch glasses (75 mm diameter).

All glassware was cleaned by washing in warm tap water

and detegent, rinsing five times with warm tap water,

NEATPAGEINFO:id=6B1E0BE5-3A17-42ED-B2A1-92371BC9B288



39

then rinsing three times with taste and odor free water.

The detergent used was Sparkleen -from the Fisher

Scientific Co. and a Scotch-Brite Kitchen Scrub-Sponge

from the 3M Corp. was used to scrub the outside of the

glassware.  The inside of the bottles were scrubbed with

a tube brush.  The taste and odor free water used

throughout the project was Spring Water from Rainbow

Water Service, Durham, NC.  Several brands of locally

available spring and distilled water were tasted by the

panel and the Rainbow Spring Water was found to be the

most pleasing.

The analysis of taste was performed from 3-1/2 02. yellow

plastic cups (Solo Cup Co. # F^35A) ,  The Solo cups, with

the exception of the clear type, are  considered the only

brand that do not impart an odor (34).  To keep track of

the sample identity during tasting, the cups were placed

in a numbered circle on a cardboard mat.  For odor

analysis, the stoppered bottles were numbered with a

yellow china marker.  The bottles containing samples for

odor analysis were placed in two water baths 20 minutes

prior to testing.  These baths were filled with taste and

odor free water and kept the samples at 45 degees C.

Prior to testing, the panelists washed their hands with

NEATPAGEINFO:id=8264C3B3-12CD-4AFA-8E49-1F9EF2B17A88



40

Ivory brand soap.  The salt -free crackers used to clear

the senses between tasting were Keebler Seax Toast.

E'.§.D.§'.L._Ir.§;i.ni.ng

Prospective panelists were recruited through notices

posted in the School of Public Health and were offered

payment of *4»00 per hour.  A limited number of people

responded and we were well into the warm weather when the

earthy-musty odor is predominant. Therefore, the

screening and training processes were combined into three

sessions. Those people without normal olfactory and taste

sensitivity would be identified during these combined

sessions.

The first training session involved classroom instruction

and identification of odor and taste reference standards.

The classroom instruction covered the project objectives,

the physiology of taste and smell, and the mechanics of

the FPM. Next, panelists identified reference standards.

Odor reference standards used were:  2 mg/1 hexanal

(Aldrich Chemical Co. # 11,560-6) as leafy, 0.5 mg/1

trimethyl amine (Aldrich # T7,272-9) as rotten fishy, 0.5

mg/1 benzaldehyde (Fisher Scientific # B-240> as almond,

0,5 mg/1 3-he>;en-l-ol (Aldrich # HI,290-0) as grassy, 0.5

NEATPAGEINFO:id=A7E71BCB-1E8F-4ED3-89D9-20DA14D74D1F



41

mg/1 cumene (Aldrich # 18,579-5) as rubber hose, 17.  cod

liver oil (Hain Pure Food Co., Los Angeles, CA) as fishy,

375 g/1 garlic as garlic, 25 ng/1 geosmin (US

Environmental Protection Agency, Cincinnati, OH) as

earthy-musty, 50 ng/1 MIB (US Environmental Agency,

Cincinnati, OH) as earthy-musty, and 1 mg/1 as C12 free

chlorine (prepared from NaOCl, Eastman Kodak Co. # 18309)

as chlorinous. Taste reference standards used were:  0.1%

citric acid (Aldrich # C8,315-5) as sour, 0.002X quinine

monohydrochloride dihydrate (Aldrich # 14,592-0) as

bitter, 0.7% salt as salty, and 10% sugar as sweet.  All

chemicals were diluted in taste and odor free water.

The second and third training sessions were used to

develop the panel's sensitivity to different intensities

of odor reference standards.  The standards used were MIB

and free chlorine and concentrations ranged from 1 to 80

ng/1 for MIE^ and from O. 1 to 5 mg/1 as CI2 for free

chlorine.

Panel„CalibratLon

The intensity vs. concentration curve for a reference

standard need not be the same for two different panels.

A panel is specific to the utility it serves, in that its

NEATPAGEINFO:id=730D29EA-6759-43F9-A51F-9EFE8C0C189D



42

results cannot be compared to those obtained by a

di-f-ferent panel serving another utility. The panel will

seek its own intensity vs. concentration curves, but must

remain consistent to these curves -from session to

session. -

The calibration of the panel was checked using odor

reference standards,  A known concentration of either MIB

or free chlorine was included as a sample during both

flavor and odor analyses at each session.  MIB was not

measured, so the concentration was calculated from

dilutions of a known quantity from a 1 ml vial. The MIB

stock solution was stored at 4 degrees C. If the panel

was well-trained and had good sensitivity, the plot of

intensity vs. logarithm of concentration for each

standard would yield a staight line.

6EEii£§ti9D_Qf_£he_FPM_tD_the_Orange_Water_and_Sew

Bk'tbQLity

The FPM was applied to the Orange Water and Sewer

Authority (OWASA) water system in a manner similar to how

a utility would use the Method to aid in solving taste

and odor problems.  OWASA delivers approximately S mgd of

treated water to the Chapel Hill and Carrboro etrea..      The

NEATPAGEINFO:id=5F9DC851-6DBF-4475-8117-AFC774262205



43

raw water supply is University Lake, which is a protected

source that holds 630 million gallons and has a surface

area of 210 acres.  The sample location from University

Lake is shown in Figure 8.  Samples were taken at depths
above and below the thermocline with a Kemerer bottle-

The raw water is pumped to the OWASA Water Treatment

Plant where it undergoes conventional treatment and

disinfection with free chlorine.  The plant is designed

to treat 10 mgd.  A process flow diagram is shown in

F'igure 9 and includes possible points of chlorine

addition. Raw water and finished water samples from the

treatment plant were taken from remote taps in the

plant's laboratory.  Settled water samples were taken
from the end of the sedimentation basins.  Over filter

samples were taken from off the top of the filters, which

is immediately after pre--filter chl orination-  The

purpose of taking a settled water and over filter sample
was to determine the effect of chlorination on taste and

odor.  Filtered water samples were taken from a tap off

the filtered water effluent piping.

An outline of the OWASA water distribution system is

shown in Figure 10.  The two sample points are  the

Carolina Inn and Pinegate Apartments.  These points were

used because Carolina Inn is near the center of Chapel

NEATPAGEINFO:id=5C6515FB-D3F0-4934-9531-DADFF6623AA5



44

Unlvcrs'i+y   IfK^e

J
r\. lOm

OWAs/\

D^^A

Figure 8. University lake sample location (plan view)

NEATPAGEINFO:id=DFBBAFF5-0A6E-4975-B3C1-E28FA854F933



Rapid Mix Flocculation Sedimentation Filtration

From

University
Lake

Alum

Chlorine
Caustic
PAC

KMn04

Polymer

¥
Chlorine

Polymer

Y
Flouride

Phosphate
Caustic
Chlorine

To

Clearwell

Figure 9. 0\{kSk  Water Treatment Plant process diagram with possible points of chemical addition

NEATPAGEINFO:id=EBBE233C-A3CE-4927-A5AA-04E13120123F



\
46

^
II
I

\^
I/IDURHAI
fO/o

CHAPEL
HILL

Water Treatment
Ptanl-

UNIVERSITY
LAKE

chatham-countT

scale in miles

Pinegate

V
y

Carolina Inn [40

CORPORATE LIMITS

PRESENT WATER SERVICE AREA
EXISTING WATER SYSTEM

Figure  10.     OWA.SA. dlstrltution system sample locations   (OWASA.,   37)

NEATPAGEINFO:id=002C3E3B-BE98-449D-8942-51CB241F8D2A



47

Hill and near the water treatment plant and Pi negate is

at the edge of the distribution system. Neither of the

two locations is on a "dead end" line.

To evaluate use of the FPM with bench-scale jar testing,

several raw and settled water samples were dosed with

powdered activated carbon (PAC) and chlorine in the

laboratory.  The PAC used for the jar tests was Watercarb

(Husky Industries) and was obtained from OWAGA.  The PAC

was dried overnight at 102 degrees C before weighing.

The water samples were measured into 500 ml wide mouth

amber glc*5s bottles w/ Ti?f lon~l ined caps including a

control sample that would not be dosed with PAC.  The

ap)propriate amount of PAC was added to each sample.  All

samples were mechanically rotated for the specified time;

including the control, which rotated for 70 minutes.  All

samples were then centrifuged and the liquid decanted.

After centrifuging, appropriate samples were dosed with

chlorine and placed in the dark for two hours before

measuring free chlorine residual,

SJensitivity of the panel to chlorinous flavors was

determined by plotting intensity vs. free chlorine

concentration.  Sources of chlorinous odors other than

free chlorine should not be present in OWASA water or in

NEATPAGEINFO:id=22D87B79-3979-486A-A9F6-01B0F6241CB0



ͣ ͣ ͣ^-^!ff^^^;-:'

48

the free chlorine standards, or present in insignificant

concentrations.  Measurement of monochloramine in OWASA

drinking water at the School of Public Health found only

0.13 mg/1 as C12. Taste and odor free water containing 3

mg/1 as C12 of free chlorine had only 0.10 mg/1 as C12 of

monochloramine.  These monochloramine concentrations are

well below the flavor and odor thresholds (38).  The

other possible source of chlorinous odor, chlorinated

phenols, should not be present in the OWASA water system.

Since the water supply is protected and receives no

industrial discharges, it would not contain phenols.

Table? 6 lists all samples collected and subjected to

sensory analysis. Chlorinated samples and the chlorine

reference standard were analysed for -free  chlorine

concentration. All measurements of free chlorine and

monochloramine were made using the DF'D Ferrous

Ti tr i metr i c Method (2).

NEATPAGEINFO:id=9F33F5FB-D713-4DF8-B16F-F5E33D206DA6



49

Table 6.  List of samples

Date Sample

7/8/85     Raw Water &   WTP (O), Finished Water © WTP (D),
Carolina Inn, Pi negate

7/11/85    Raw Water ®  WTP (0), Settled Water d WTP (D),
Filtered Water @ WTP, Finished Water @ WTP,
5 ng/1 HIB Standaxrd

7/19/85    Raw Water @ WTP (0), University Lake @ Im
depth (0), 2m depth (0) (D), and 3.5m depth
(0), 0.5 mg/1 as C12 Free Chlorine Standard
(D)

7/24/85    Finished Water @ WTP, Carolina Inn, Pi negate
(D), 3 ng/1 MIB Standard

8/6/85     Raw Water @ WTP (0), Settled Water @ WTP (O),
Filtered Water @ WTP, F'inished Water @ WTP
<D>, 0.9 mg/1 as C12 Free Chlorine Standard

8/14/85    Raw Water @ WTP (0), University Lake @ Im
depth (0) (D), 2m depth (0), and 3.5m depth
(0), 25 ng/1 MIB Standard (D)

8/21/85    Raw Water &   WTP (0) (D), Raw Water S WTP
treated w/ 15 ppm PAC for 40 min (0), 15 ppm
PAC for 90 min (0), 30 ppm PAC for 40 min (0),
30 ppm PAC for 90 min (0), 2.9 mg/1 as C12
Free Chlorine Standard (D)

9/4/85     Raw Water @ WTP (0), Settled Water @ WTP (O),
Over Filter @ WTP <0), Filtered Water @ WTP
<0) <D), 5 mg/1 as C12 Free Chlorine Standard
<D)

9/11/85    Raw Water &   WTP (0), Raw Water @ WTP treated
w/ 30 ppm PAC for 40 min (0>, 30 ppm PAC for
90 min (O), 60 ppm PAC for 40 min (0), 60 ppm
PAC for 90 min (0), 9 ng/1 MIB Standard (O)(D)

Note:  (D)- this sample was also a duplicate.
(0)- this sample was analysed only for odor.

NEATPAGEINFO:id=2AD16168-7BFF-4DC5-9EBC-9ED0C7B205E7



50

Table 6 (cont.>

Date SamplE?

9/18/85    Settled Water @ WTP (0), Settled Water
treated w/ 5 mg/1 as C12 Chlorine (0), Settled
Water treated w/ 60 ppm PAC for 90 min (0),
Settled Water treated w/ 60 ppm PAC for 90
min then 5 mg/1 as C12 Chlorine (0), 25 ng/1
Beosmin Standard (0), 25 ng/1 Geosmin
Standard treated w/ 1 mg/1 as C12 Chlorine
(O), 0.9 mg/1 as C12 Free Chlorine Standard
(0)

9/25/85    Raw Water d WTP (0), Raw Water treated w/
5 mg/1 as C12 Chlorine (0), Raw Water treated
w/ 60 ppm PAC -for 90 min (0> , Raw Water
treated w/ 60 ppm PAC for 90 min then 5 mg/1
as C12 Chlorine (0), 25 ng/1 Geosmin Standard
<0), 25 ng/1 Geosmin Standard treated w/
1 mg/1 as C12 Chlorine (0>, 1.0 mg/1 as C12
Free Chlorine Standard (0)

10/2/85    0.3 mg/1 as C12 Free Chlorine Standard, 0.9
mg/1 as C12 Free Chlorine Sitandard (D> ,
2 ng/1 MIB Standard, 5 ng/1 MIB Standard,
15 ng/1 tilEf Standard

Motes  (D)-- this sample was cilso a duplicate.
(0>- this sample was analysed only for odor,

NEATPAGEINFO:id=462EFD83-0882-45ED-BA77-17B8C5EDAE1D



Chfiipter   4

F-i:ESULTS   AND   DISCUSSION

E'.§:Qsl.„Irai_ni.ng

In the first training session, the prospective panelists
were given taste and odor reference standards for
identification.  The results of this session 3.re   shown in

Table 7.  The panel had no problem identifying the taste
reference standards, although the bitter, sour, and salty
standards could not be swallowed because of their

strength.

The panel was able to identify the more familiar odor

reference standards, such ass  cod liver oil, garlic,
geosmin, MIB, and chlorine.  The other odor standards,
which are   used by the Philadelphia Water Department (see
Table 4), were very difficult to describe,  3--he;;Bn-l-ol
at the recommended concentration did not have a

perceptable odor.  E^ensaldehyde at the recommended

concentration did not smell like almonds.  The panel's

NEATPAGEINFO:id=F990BECE-7A31-48A3-A7CC-4609F5134D39



52

Table 7„  Results of first training session (5/29/85)

ODOR

Reference Standard Anne
Response

Wendy    Pam Bill

He;-! anal (leafy)

Tri methyl amine
(rotten fish)

Bensaldehyde
(almond)

3-he!!en-l-ol

(grassy)

sweet     grass    candy   fruit

fish      fish     glucose bad

chemical  paint    rubber  chemical
thinner

bland

Cumene (rubber hose)  chemical  varnish  plastic chemical
cement

Cod liver oil

(fishy)

Garlic (garlic)

Geosmi n

(earthy,musty,dirty)

MIB

(earthy,musty,dirty>  dirty

fish fish cod

f i sh

kitchen

garlic garlic garlic onion

dirty dirt geosmin musty

dirt paper   musty

Chlorine (chlorinous) slightly  chlorine chemical chlorine
flourinated

TASTE

Citric Ac i d

(sour)

Quinine (bitter)

Salt (salty)

Sugar (sweet)

1 emon

jui ce

bitter

sal ty

sugar

1 emon

sour

bitter

salty

sweet

sour 1 emon

juice

bitter  bitter

salty   salty

sweet   sugar

NEATPAGEINFO:id=4B9ADE15-7C33-4369-9DE6-4BDB45EB13A1



difficulties in the first session seemed to be due to

some poor odor reference standards and not. to any

abnormal olfactory sensitivity.

The results of the second and third training sessions are

shown in Appendix B.  In these sessions the panelists

were given various concentrations of the reference

standards MIB and free chlorine to evaluate odor and

flavor (by mouth)-  The objective was to ensure that the

panel's response for intensity was consistent with the

known threshold values of these standards.  Using the

results of Krasner and Krasner and Barrett (Figures 4 and

5) as a guide, the results show our panel to be very

sensitive to low concentrations of these reference

standards.

Additional training would be desirable, but, as mentioned